
3800-PM-WSFR0011    Rev. 5/2012 COMMONWEALTH OF PENNSYLVANIA     
Permit DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 
 
 

1 

AUTHORIZATION TO DISCHARGE UNDER THE 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

DISCHARGE REQUIREMENTS FOR INDUSTRIAL WASTEWATER 
FACILITIES 

3800-PM-WSFR0011    Rev. 8/2009 
NPDES PERMIT NO: PA0011533 

AMENDMENT 1 
 
In compliance with the provisions of the Clean Water Act, 33 U.S.C. Section 1251 et seq. ("the Act") and 
Pennsylvania's Clean Streams Law, as amended, 35 P.S. Section 691.1 et seq., 

 
Philadelphia Energy Solutions Refining and Marketing, LLC 

3144 W. Passyunk Avenue  
Philadelphia, PA 19145-5208 
[...]
Minimum Significant Difference (PMSD) reported. The results shall also be reported as Inhibitory 
Concentration, 25 percent (IC25). The testing should follow USEPA guidance on Short-term Methods for 
Estimating the Chronic Toxicity of Effluents and Receiving Waters to Freshwater Organisms (EPA 821-R-
02-013, 4

th
 Ed, 2002). A serial dilution test is required generally consisting of control, 6.25, 12.5, 25, 50 and 

100% effluent. Chronic target in-stream waste concentration (TIWCc) based on site-specific partial mixing 
factor is 3.8%; therefore NOEC endpoints results higher than TIWCc of 3.8% will considered as passed. 
 
 The permittee must also perform quarterly the Whole Effluent Toxicity (WET) tests to generate acute 
toxicity data. Acute toxicity testing shall follow EPA Methods for Measuring the Acute Toxicity of Effluents 
and Receiving Waters to Freshwater and Marine Organisms, Fifth Edition (EPA-821-R-02-012).  A serial 
dilution test is required generally consisting of control, 6.25, 12.5, 25, 50 and 100% effluent. Acute target 
in-stream waste concentration (TIWCa) based on site-specific partial mixing factor is 23 %; therefore 
NOEC endpoints results higher than TIWCa of 23 % will considered as passed. 

 
The results shall be reported as Lethal Concentration for 50% of the population (LC50) and Acute Toxic 
Units (TUa) at 48 h and 96 h durations for the fathead minnow Pimephales promelas and at 48h duration 
for the cladoceran, Ceriodaphnia dubia.  

 
The complete laboratory report with a summary page of results from the testing must be submitted to:  

 
Dr. Thomas Fikslin  

Delaware River Basin Commission 
P.O. Box 7360 

West Trenton, NJ 08628 – 0360 
Thomas.Fikslin@drbc.state.nj.us 

 
and  

 
PA Department of Environmental Protection 

Southeast Regional Office 
Clean Water  

2 East Main Street 
Norristown, PA  19401 

 
 
P. To ensure the most effective and efficient treatment plant operation, the permittee is required to operate 

the sand filter system continuously. 
 

mailto:Thomas.Fikslin@drbc.state.nj.us


3800-PM-WSFR0011    Rev. 5/2012        

Permit Permit No. PA0011533 A1 

 

33 

Q.  For the purpose of determining credit for stormwater runoff as contained in the Other Requirement IV- 
Stormwater Requirements of this permit, the stormwater flow shall be calculated by the following 
relationship: 

 
SWRO = P x A x F 
 

SWRO = Stormwater runoff to Outfall 015 
P  = Average rainfall generating stormwater runoff 
A  = Area contributing stormwater to the Outfall 015 
F  = Runoff factor based on the type of the area.  Appropriate value should be used 

with proper justification 
 

R. For purposes of determining compliance with the discharge limitations on pages 11 through 13 for Outfall 
015, the following procedures should apply: 

 
Net effluent values may be reported by calculating the total mass discharged from the wastewater 
treatment plant less the mass due to ballast water, stormwater, intake service water and intake filtered 
water. 

 
All calculations used in determining the net values as reported on the Discharge Monitoring Report 
(DMRs) shall be submitted monthly as an attachment to the DMRs. 
 
Credits for various pollutants for various waste streams shall be calculated as follows: 
 
1. Ballast Water: 
 
 The quantity of pollutants discharged through ballast water for the purpose of ballast water credit 

shall be determined by multiplying the flow of ballast water times the concentrations listed in the 
following table: 

 
 

Parameter 
30 Day Average 

lb/1,000 gal 
Daily Maximum 

lb/1,000 gal 
   
BOD5 0.2 0.4 
Chemical Oxygen Demand 2.0 3.9 
Total Suspended Solids 0.17 0.26 
Oil and Grease 0.067 0.126 

 
2. Storm Water: 
 

The quantity of pollutants discharged through stormwater runoff for the purpose of stormwater 
runoff credit shall be determined by multiplying the flow of stormwater times the concentrations 
listed in the following table: 

 
 

Parameter 
30 Day Average 

lb./1,000 gal 
Daily Maximum 

lb./1,000 gal 
   
BOD5 0.22 0.40 
Total Suspended Solids 0.18 0.28 
Chemical Oxygen Demand 1.5 3.0 
Oil and Grease 0.067 0.13 
Phenolic Compounds 
(4AAP) 

0.0014 0.0029 

Chromium, Total 0.0018 0.0050 
Chromium, Hexavalent 0.00023 0.00052 

 
3. Intake Filtered Water: 
 



3800-PM-WSFR0011    Rev. 5/2012        

Permit Permit No. PA0011533 A1 

 

34 

The quantity of pollutants discharged through filtered water, to allow credit for intake filtered water 
shall be determined by multiplying the flow of filtered water times the concentrations listed below.  
These concentrations are based on intake filtered water analytical results submitted by permittee.  
The intake filtered water shall be measured by flow meter which accurately and solely measures 
filter water to be used in the process generating wastewater to Outfall 015: 

 
 

Parameter 
30 Day Average 

lb./1,000 gal 
Daily Maximum 

lb./1,000 gal 
   
BOD5 0.01 0.03 
Total Suspended Solids 0.03 0.09 
Chemical Oxygen Demand 0.33 0.56 
Ammonia-Nitrogen 0.002 0.006 
Phenols, Total 0.000008 0.00003 
Sulfide 0.001 0.0017 
Oil and Grease 0.011 0.033 
Chromium, Total 0.00016 0.00033 
Chromium, Hexavalent 0.00016 0.00016 

 
4. Intake Service Water: 
 

The quantity of pollutants discharged through service water, to allow credit for intake service water 
shall be determined by multiplying the flow of service water times the concentrations listed below.  
These concentrations are based on the service water intake analytical results submitted by the 
permittee.  The intake service water flow shall be accurately measured by using a flow meter: 

 
 

Parameter 
30 Day Average 

lb./1,000 gal 
Daily Maximum 

lb./1,000 gal 
   
BOD5 0.02 0.06 
Total Suspended Solids 0.008 x TSS 0.024 x TSS 
Chemical Oxygen Demand 0.35 0.80 
Ammonia-Nitrogen 0.004 0.012 
Phenols, Total 0.000016 0.00008 
Sulfide 0.0012 0.0024 
Oil and Grease 0.011 0.024 
Chromium, Total 0.00016 0.0004 
Chromium, Hexavalent 0.00016 0.00016 
TSS:   measured service water concentration in mg/l 

 
 

S. In accordance with the net-total organic carbon (TOC) limits for Outfalls 004 and 011, the intake water 
withdrawn from the Schuylkill River Zone 4 shall be monitored once a week using a grab sample for TOC. 

 
T. If contaminated runoff through Outfalls 001, 002, 009 and 014 exceed 15 mg/l oil and grease or 110 mg/l 

Total Organic Carbon, the quantity of pollutants discharged shall not exceed the quantity determined by 
multiplying the flow of contaminated runoff times the concentrations listed in the following table:  

 
Parameter 30 Day Average  Daily Maximum 
 lb./1,000 gal lb./1,000 gal 
   
BOD5 0.22 0.40 
Total Suspended Solids 0.18 0.28 
Chemical Oxygen 
Demand 

1.5 3.0 

Oil and Grease 0.067 0.13 
Phenolic Compounds 
(4AAP) 

0.0014 0.0029 



3800-PM-WSFR0011    Rev. 5/2012        

Permit Permit No. PA0011533 A1 

 

35 

Chromium, Total 0.0018 0.0050 
Chromium, Hexavalent 0.00023 0.00052 
pH Within the range of 6.0-9.0 Standard Units 

 
The permittee shall collect and hold extra samples from Outfalls 001, 002, 009 and 014 at any time 
there is a discharge for use in the event that initial analysis shows concentration above TOC and Oil 
and Grease limitations. 
 
When the condition goes into effect the loading shall be calculated for each individual day in which the 
discharge exceeds the referenced concentration limits. 
 

U.  The permittee shall perform Total Dissolved Solids (TDS) Modeling Study of the effluent from Outfall 015 
using appropriate ambient velocity data and Q7-10 flow of 159 MGD to determine what area of influence is 
for TDS and resultant mixing zone. It shall be submitted to Pennsylvania DEP and DRBC for review and 
approval by December 31, 2013.  

 
V. When the effluent BOD5 as monthly average is less than 100 mg/l attained of a monthly average effluent, 

the limit of 10 mg/l BOD5 or less will be considered compliance with the 89.25 percent Zone 4 CBOD20 
removal requirement. The permittee shall monitor the influent BOD5 twice a week and shall calculate 
weekly and monthly percent removal achieved by the industrial wastewater treatment plant. When influent 
BOD5 as monthly average is 100 mg/l or higher, the effluent BOD5 shall be reduced by at least 89.25 
percent as monthly average as per Zone 4 CBOD20 removal requirements.  

 
 The permittee shall also conduct a study to establish a ratio between CBOD20 and BOD5 in accordance 

with the DRBC Docket No.D-1969-115-3 requirement. The permittee may request reducing CBOD20 
monitoring after the ratio is established between CBOD20 and BOD5 based on the results of permittee’s 
study. 

 
W. Except as explicitly authorized elsewhere in this Permit, the permittee may not accept non-process 

wastewater at Girard Point Industrial Wastewater Treatment Plant other than the following from the  Point 
Breeze and Girard Point Processing Area,  collected by vacuum trucks from various type of wastewater: 
tank or vessel cleanout rinsates; process sewer system cleanouts; stormwater system maintenance and 
cleanouts; oil/water separation system maintenance cleanouts; spill cleanup residue and related rinsates; 
filtrates from dewatering sludge from tank cleanings; waste materials that cannot be completely purged or 
drained from process equipment or piping prior to maintenance; stormwater that accumulates in 
containment dikes or basins; off-specification material that cannot be returned to the processing units; 
and/or remediation wastes (including groundwater well development and purge wastewaters or 
wastewaters from other remediation system activities). The rate of acceptance of these wastewaters must 
be controlled to ensure that it will not adversely affect the operation of the Industrial Wastewater Treatment 
Plant and/or its effluent quality. 

 
 

 

II. CHEMICAL ADDITIVES 
 
The additive(s) and usage rate(s) currently approved are the following: 
 

 Usage Rate (lbs./day) 
Name Maximum Daily 
  
BOILER POLYMERS  
BPB55715 559 
  
SOLVENT  
Sulfolane 2,200 
  
CAUSTIC  
Sodium Hydroxide Controlled by pH Limit 
  



3800-PM-WSFR0011    Rev. 5/2012        

Permit Permit No. PA0011533 A1 

 

36 

OXYGEN SCAVENGERS  
BPB59396 250 
BPB90001 1,215 
  
SCALE INHIBITORS  
BPC60002 334 
BPC68970 233 
BPC65300 400 
Y7BH972 1,071 
  
ANTIFOAMS  
BPC67525 328 
BPW76910 744 
Nalco 7473 500 
FO-920 364.5 
FO-621 230 
FO-120 40 
FO-240 40 
FO-114 100 

CATIONIC WATER TREATMENT POLYMERS 
BPW76453 694 
SPC680 375 
SPC692 375 
Y9BH1351 Controlled by effluent limit of 0.007 mg/l 
BPW76001 Controlled by pH 

COOLING TOWER POLYMERS 
 BPC67275 575 

Y9BH1246 3,188 
Y8BH1129 2,224 

NEUTRALIZING AMINES 
 BPB59456 1,256 

Y9BH1233 1,000 
BPR81150 2,000 
BPR82365 100 
TGD1156 Controlled by effluent limit of 5.3 mg/l  
Nalco EC 1495A 3,000 

CORROSION INHIBITORS 
 BPC68095 365 

BPC68570 1,425 
Y9BH1331 200 
Nalco EC 1417A 120 

ACIDS 
 EXCAL7511 67,200 

EXCAL7551 48,000 
Y9BH1330 45,000 
BRS2755 Controlled by pH 
EC2656A Controlled by pH  
Nalco EC 2483A 44880 
Phosphoric Acid Controlled by pH Limit 
Sulfuric Acid Controlled by pH Limit 
Citric Acid Controlled by pH Limit 

POLYMER 
 Ferric Chloride Controlled by pH 



3800-PM-WSFR0011    Rev. 5/2012        

Permit Permit No. PA0011533 A1 

 

37 

CLEANING AGENT 
 Chem Station 7021 130 

Chem Station 6583 1000 
Chem Station 5032 2800 
Enviro Super Solvent 500 
Enviro Power Clean 900 
Enviro CV Cleaner 900 
Mayco-Chemical-AMT 328 2lbs/Application 
Citrikleen 150 
United 657 Zyme-Flow As Needed 
Sanosil C 500 
Sunny Sol 150 As Needed 
Rust 2000 CG As Needed 
Rust HDC 305 As Needed 
Chlorine Controlled by TRO Limit 
Zep TNT Product 0378 Controlled by TRO Limit 
Rezyd-x 40 
  
  

 
 A. Chemical additives to control corrosion, scaling, algae, slime, fouling or oxygen, etc., and blowdown 

discharge rates shall be managed by the permittee to ensure that toxic effects in the receiving stream are 
prevented.  These also include substances/compounds added to the wastewater such as polymers, water 
softeners, flocculent, coagulants, emulsion breakers, dispersants, and oxygen scavengers. Chemical 
additives do not include chemicals or other substances that are utilized in the manufacturing of products, 
which are not expected in wastewater effluent or otherwise will have effluent concentrations that are 
quantified in the permit application. 

 
B. Usage rates shall be consistent with the quantities and rates approved by the DEP and shall be limited to 

the minimum amount necessary to accomplish the intended purposes of chemical addition. 
 
C. Accurate usage records (name of additive, quantity added, date added) of any approved chemical additive 

and blowdown discharge volumes must be maintained on the Chemical Additive Reporting form and kept 
on site by the permittee.  To the maximum extent possible, sampling and laboratory analytical procedures 
for these chemicals are to conform with the “Sampling and Analytical Testing Instructions for Industrial 
Discharges” routinely used for completion of NPDES permit applications. 

 
D. Whenever a change in chemical additive or increase in usage rates is desired by the permittee, a written 

notification shall be submitted to the DEP at least sixty (60) days prior to the proposed use of the chemical.  
All required data must be provided on the form for each new or changed chemical additive or proposed 
change in the usage rate. 

 
E. As a minimum, the following information must be provided on the whole product (if data on the whole 

product is not available, monitoring data for all active ingredients in the product shall be provided): 
 
1. Trade names of additive. 
 
2. Name and address of additive manufacturer. 
 
3. Material Safety Data Sheet (MSDS) or other available information on mammalian or aquatic 

toxicological effects. 
 
4. Bioassay data including the 96-hour LC50 on the whole product. 
 
5. Proposed average and maximum additive usage rates in lbs/day. 
 
6. A flow diagram showing the point of chemical addition and the affected outfalls. 



3800-PM-WSFR0011    Rev. 5/2012        

Permit Permit No. PA0011533 A1 

 

38 

 
7. The expected concentration of the product at the final outfall. 
 
8. The product density for liquids (lb/gal) used to convert usage rate (gpd) to in-system concentrations 

(mg/l). 
 
9. The analytical test method that could be used to verify final discharge concentrations when the product 

is in use and the associated minimum analytical detection level (mg/l). 
 
10. Conditioned water discharge rate (blowdown rate) and duration (hours). 
 
11. Available data on the degradation of or decomposition of the additive in the aquatic environment. 
 
12. Any other data or information the permittee believes would be helpful to the DEP in completing its 

review. 
 
F. Based on the information presented, the DEP will decide whether specific effluent limitations for one or 

more active ingredients or other control requirements are necessary.  Where necessary, the DEP may 
establish permit limits, require other controls or deny use of these chemicals.  If the information is 
complete, use of the proposed chemical additive or usage rate will be considered approved 60 days after 
the date of notification to the DEP.  If the notification is incomplete or the DEP notifies the permittee that 
the proposed usage rate will cause violations of water quality standards, the permittee will be advised that 
a permit amendment is required and would likely be denied.  All such letters and notifications must be kept 
on site with the required daily chemical usage data. 

 
G. Use of chemicals that contain one or more ingredients that are carcinogens is generally prohibited.  Before 

proposing limited use of such products or chemicals, the permittee must thoroughly investigate the use of 
alternative products or chemicals to avoid the use of the carcinogens.  If no alternatives are available, the 